- Parts
Manual

Models

7110 & 7116
Slx Speed

o= r“ I nmu mnﬁ]\ \ '
AR ,wrm Y
. o ".‘!!!H.'.”\'".':""’""W“

Sk W‘“

A e e emmmme s e e . EELIE FILN .

- 10 H.P. TRACTOR
MFG. NO. 1690472 -
16 H.P. TRACTOR

W/TURF TIRES

757 | - o -  MFG. NO. 1690475
A : - . 16 H.P. TRACTOR
, PRINTED IN U.S.A.

| 707 ' _ . . W/AGRICULTURAL TIRES
i oo MFG. NO. 1690476

AN ALLIS CHALMERS COMBPAMNY



0 Attention Dealers:

. For qunck ac:::urate referenc:e when making warranty claims, group
e numbers are gwen with each parts section.

- _ Standard torques: ‘Appair. ln a chart at the end of the manual, while

|mpﬂnant individual tt:quues “are given on specific parts drawings.

-~ CRITICAL and MAJOR notations point cut important facts or instruc-.
- tions which relate to persenal safety and proper machine pperation.

Any CRITICAL notation '[& which may appear in this book, pin-
points characteristics which, if not properly followed, can create a

- safety hazard. Any MAJOR notation which may appear in this

book, r‘narks characteristics which, if not prapertiy followed, may result

-in operating failure, shortened product life, or greatly reduced quality -

of the umt

when urdefing. parfs. ‘keep your fractor's serial number and
manufacturer's number in mind. Variations may occur in a part

between eariy and later model tractors, causing the tractor serial .

number to be listed in the parts description whenever these vanatmns
occur . . .. _ . .

For your cenvenience, assembly notes are included in parts drawings
to assist in repair and assembly of unit.

Simplicity

Technical Publications

HOTE: SPECIFICATIONS MAY CHANGE WITHOUT NOTICE.

© Simplicity Manufactiiring Co., Division of Allis-Chalmers, 1979

]



fa

Table of Contents

FRAME & FOOTREST GROUP ... ... ... .. i i 2
FRONT AXLE GROUP . ... e e e 4
STEERING GROUP . ... e e e i &
ENGINE, EXHAUST & DRIVE SHAFT GROUP (7110 ONLY) ... 8

ENGINE, EXHAUST & DRIVE SHAFT GROUP (7116 ONLY) e 10

BRIVE & CLUTCH GROUP ... .. e 12
BRAKE GROUP 14
BRAKE LINKAGE GROUP ... .. . e e 15
TRANSMISSION GROUP ... i e 18
TRANSMISSION BRAKE, DRIVE & CONTROL GROUP ... 22

PT.0. CONTROL GROUP ... ... .. .. it 24

PT.O.CONECLUTCH GROUP ... ..o 26
LIFT LEVER & CABLE GROUP ... ... 28
BEVEL GEAR & SIDE PLATE GROUP ... i 30
DRAW BAR GROUP ... .. e e 32
REAR AXLE & DIFFERENTIAL GROUP . ..............oo i 34
ELECTRICAL GROUP (T110ONLY) ... 36
ELECTRICAL GROUP (T118 ONLY) ...........ooiiiiii o 38
DASHGROUP ....................... e e e 40
HOOD & GRILLE GROUP ... ... i 42
SEATEDECK GROUP ... . 44
DECAL GROUP ... e 46



fGiroup 9871804

Limplicity Frame & Footrest Group (7110 & 7116)

Torque 1o
40-50 It. [bs.

Postlian lavar assy. (1) toalign
wilh quardrant, Fill spagein hut
wilh 516 inch washars a3 raguired.
Tightan sciscrews (22) afted hift
lavar is bholed b lever dbsy

Socure shalt assembly in place wisel collar

[Ref. Mo, 19) and setscrew (Fef. No. 20). Then 2] d
install Nift lever assy. (Raf. Mo, 15) an shaft 8
235Y. (Rel. No. 18] with no end play side 1o l Fositign shatt assy. (Rel. Mo, 16} by
side, aligning lever aron with center of lift
MOTE: Use standard nardwarc {:_ablc pulley bracket an et hand
terque spec. chart unfess 3:_'11?:;}‘3"19' (See reference
ng.

otherwrise nclad.



Mig. No. 1690472, 1690475, 1680476

Frame & Footrest Group (7110 & 7116} Limplicily
778
Red. Part
No. No. Gty Description
" 1667097 1+ FRAME & BUSHING ASSY.
2 1665908 1 FOQTREST. R.H.
3 1865908 i FOOTREST, LH.
4 G20562 4 BOLT, Carriage, 5/16-18 x 3/4
o Dd1332 2 CAPSCREW, Hex Hd., 5/16-18 x 3/4
11 917355 6 LOTKWASHER, 5/18
T 17372 4 MUT, Hex, Full, 5/16-18
g Q20470 2 NUT, Specd, Tinnerman, 5/16-18
& 1657472 1 FOOT PEDAL ASSY.
10 108414 2 EBEUSHING
11 157300 1 ARM, Foot Pedal
12 917378 i WASHER, 3/8
13 915965 i LOCKWASHER, 3/8
14 918950 1 MUT, Hex, Full, 3/8-15
15 157625 1 FRONT LIFT LEVER ASSY. [R.H.}
16 1663168 1 LIFT SHAFT ASSY.
17 171593 1 LIFT LEVER ASSY. {LH.}
13 170975 2 BEARIMNG, Lift Laver
2 157624 i COLLAR, Sat
20 S28709 1 SETSCREW,. Cup Pt, 5/16-18 x /6
21 157652 4 KEY
22 azg7 34 4 SETSCREW, Skt. HA., 5/16-18 x 1/4
23 Q21977 2 CAPSCREW, Hex Hd, 5/16-18 x 1-1/4
24 8173586 2 LOCEKWASHER, 5416
25 017372 2 MLIT, Hex, Full, 5/18-18
24 1653876 i BEARIMNG, Pivot -
27 a28vay 2 CAPSCREW, Hex, Whizlock, 3/8-16 x 1-1/4
28 928352 2 LOCKNUT, Hex, Flange, Whiz, 3/8-16.
s 21212 4 CAPSCREW, Hex Hd.. 7/16-14 % 1-1/2
3o 918199 4 LOCKWASHER, 74156
k] 174862 1 BUSHING
3z 021933 1 FITTING, Lube

*Aef. No. 1 ingludes Aef, No's. 31 & 32.



Group 982052

Limplicily Front Axie Group {7110 & 7116

Adjusl lenglh of drag link assy. (Rel.
Mo, 18] by cositiening end ball joinl so
that fronl wheels will be in the straight
ahead posttion when the timing marks
an the sikeering pinion and gear are
aligned. The steering wheel mogunting
nole ¢_is ta bo parattel bo fore and al @
of tractor.

Hald ball joint
when tightening
jam nuts.

Torqueo nut (Fef. Mo, 6} to 80- 1001t tbs.
Luck nut in place alier lorguing by
holding nut (Ref. Mo. B) and tightening
ram nut (Rel. Mo, 7) to 45-35 ft. lba.

B N

-3[} e 55\1@@1\%‘ c?(/z
2 , 1 oF _a

ﬂ'/ 12 Torgqusts 121t s EI@/

min, {2 places).
13 |
®/15 Apply grease thro fiting (Rof.
13 /’J__—ND. 25} to lubricate spindle

14 bearings (2 places)
a = 1 g P .
’EKEE "‘/.f

-

Toruge bo 15-22 fi,
Ihs. [2 places)-

Toarque to 40-60 I, 1bs.

Apply lithium greaseto bearings
[Rel Mo, 21) at bhe time of assy.
After assy. iscomplele, bearings
muest rotata frecly withoul end
play.

Axle assembly (Aef, Mo, 23}
must pivot freely after assy.

TquUE SOtECraws
N bz min,

MOTE: Use standard hardware {2 places)

orgua spac chart unless
obtherwise noled.




Mfg. No. 1880472, 1690475, 16890476

Front Axle Group (7110 & 7116) | Eimplicity
779
Rel. Far
Mo No., Qty. Descripticn
1 G21210 L2 CAPSCREW, Hex Hd., 3/8-16 x 1
2 917375 2 WASHER, Plain, 3/8
3 154177 2 SPACER
4 137492 1 TIE ROD ASSY.
4] 915431 2 WASHER, Plain, 1/2
6 930645 1 1 OCKMNUT, Hax, 1/2-13
i 13744 1 NUT, Hex, Jam, 1/2-13
i1 164272 1 JOINT, Ball
] 913262 1 NUT, Hex, Jam, 1/2-20
10 1666648 1 ORAG LINK ASSY.
ih - 157427 2 HEY, Square
12 1704065 1 ARM ASSY., Sieering
13 23245 1 LOCKMLUT, Hex, 1/2-20
L4 22e721 2 SETSCREW, Sq. Hd., 5/16-18 x 1/2
15 10B181 3 WASHER
16 154280 4 BLISHING
17 9234248 2 LOCKMUT, Hex, 3/8-16
18 171774 1 SPINDLE A55Y., LH.
14 171275 4 SPAGER
20 170168 2 SEAL
21 154486 4 BEARING. Cone
22 928631 2 SETSCREW, Ski. Hd., 5/16-18 x 5/16
23 0210140 2 COLLAR, Sof
24 124487 2 CAP, Hub
25 314687 z FITTING, Greasc
26 137618 1 SPACER
v " BEF495 i CAPSCREW, Hex Hd., 1/2-13 x 2-1/4
2d 157494 i SPINDOLE ASSY., AH.
24 1GE0553 1 FRONT AXLE ASSY.
ao 8061012 1 WASHER
) I 157286 1 RING, Retaining

NOTE: See pages 48 & 49 tar Wheel & Tire Assy. pars list.



Group 982053
Stearing Group (7110 & 7116)

implicify

Turn capserew {Pal Moo 23 ontil minimwm .
baoklath is pbtained, then lock by tightening

locknut {Ref. Mo. 3) against plate (Rel Mo, 1),

Torgue to
168-21 H. Ihs.

Torque to
£5-33 f. Ibs.

Timing marks on pinion {Ref.
Mo, #8) and bovel gear (Ref,
Ha. 25), mustbe in lino. Do nol
brush grease on tooth sor-
faces of goar or pinion.

&3

Torque b p H
40-60 1 1bs. & ;
4 S

L
P Ve i9
e
o 3
2
/ MOTE: LIsw standard hardware
lorque spec. chart unless
/-"f/" otherwise noted.
e fff
T



Mig. No. 1680472, 1690475, 1690476

Steering Group (7110 & 7116)

Bimplicity

7/79
Rel. Par
Mo, HNe. Qty Description
1 171000 1 PLATE, Steering
2 220415 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
3 928731 2 LOCKMUT, Hex, Jam, 3/8-16
4 9214865 1 CAPSCREW, Hox, 3/B-16 x 374
a 515965 3 LOCKWASHER, 3/48
G 917275 2 WASHER, Plain, 3/8
7 821966 2 CAPSCREW, Hex Hd.,, 3/8-16 » 7/8
B 1666204 1 ARM ASSY. . Steering
9 028734 1 SETSCREW, Skt, Hd., 5/16-18 x 1/4
10 10224 1 KEY, Woodruff #8, 5/32 x 5/8
11 1542684 1 RING, Retaining
12 155223 3 WASHER, Nylon, 3/4
13 1606342 1 WHEEL, Stecring
14 921977 1 CAPSCREW, Hex Hd., 5/16-18 x 1-1/4
15 928001 i LOCKMNUIT, Flange, 5/16-18
16 174020 i SHAFT, Steering
17 Bo21010 1 COLLAR, Sel
18 105051 1 SPACER
12 820324 1 CAPSCREW, Hex Hd., 1/2-12 x 1-1/2
20 184371 1 WASHER, Plain
21 916966 1 LOCKWASHER, 1/2
22 9164851 1 HUT, Hex, 1/2-13
23 154258 2 BEARING, Meed|e
24 14887 1 FITTING, Grease
25 170987 1 GEAR, Bowvel
26 430650 1 LOCKNUT, Hex, Flangs, 7/16-14
27 1602155 1 “E" RING
28 1703388 1 FINION, Bevel
‘29 171832 1 HOUSING ASSY ., Stegring
20 170882 1 BUSHING

*Aeferenca Ne. 29 includes Rel. No's. 23 & 30.



Group 281917

Bimplicityg Engine, Exhaust & Drive Shaft Group (7110}

inzlall with .06 space
batwoan shiald and
gngine biower
housing.

Install clamp =0 edga is
flush with end of mulfler
inlet lube,

Install clamp 50 edge is
flush with exhaust slbow

tube (Ral. Mg 17).
t } Tighten selscrew (Rel. Mo 15)

aker drive shaft assy. has been
sacured Lo anging flywheel
‘| ‘I adeptor.

8 o
9
5 \
g 8
g E’iﬁ\ 10 MOTE: 52 slandard hardware
8

torque spec. chart unless
g atherwise noted.

B



Mig. No. 1600472

Engine, Exhaust & Drive Shaft Group (7110) Bimplicity
7i7g
Rel. Part
MNo. Mo, Qly. Descriplion
1 i ENGINE, 10 H.P. Kohler
2 921959 4 CAPSCREW, Hex Hd., 3/B-16 x 1-1/2
3 917378 4 WASHER. 378
4 171252 1 CAP, Fuel Tank, Gaupge
5 6950 10 MUT, Hex, 3/8-16
& 1656207 2 SPACER
7 173026 2 COUPLING
B 157424 16 WASHER, Special
9 516965 14 LOCKWASHER, 3/8
1 822130 2 CAPSCREW, Hex Hd., 3/8-16 x 2-1/4
11 1666152 1 SHAFT ASSY.. Drive
12 420415 & CAPSCREW. Hex Hd., 8/8-16 x 1-1/4
13 172264 1 FLAMNGE, Dive Shaft
14 157427 i KEY, Dirive Shaft’
18 024624 1 BETSCREW, 3/8-24 x 3/8
16 1666055 1 MUFFLER, Exhaust
17 1666120 1 ELEOW, Exhaust
18 172061 2 CLAMP, Muftigr
10 1666633 1 STRAP ASSY., Mufiter
20 923689 1 CAPSCREW, Hex, Flange, Whizlack, 5/16-18 x 1-1/2
21 O25763 f LOCKNUT, Hex, Flange, Whiz, 5/16-18
2z 1BERBAT 1 SLUPPORT. Muffler
23 1666836 1 SHIELD, Hoat
24 925003 2 SCREW, Hex Hd.. Taptite, 1/4-20 x 1/2
25 121121 3 SPACER
26 156065 3 WASHER
27 428731 3 LOCKNUT, Jam, 3/8-16
28 1666805 1 SHIELD
20 921965 2 CAPSCHEW, Mex Hd., 3/8-16 x 3/4
an 1666266 1 CONTROL, Throttte
3 1666269 1 COMTROL, Choke
32 171220 2 STRAP, Tank
a3 172744 2 BTRAP, Fuel Tank
‘34 166627 1 1 FUEL TANK ASSY.
35 1654930 1 BUSHING
36 1664460 1 FITTING
a7 1666275 1 HOSE, Fuel
28 154372 2 CLAMP, Hose
29 1 TANK, Fuel (See Ref, No. 34)

‘Reference No. 34 includes Refl. MNo's. 35, 36, 37, 38[Q0y. 1), 39,



Group 9871323
Himplicity

Enginge, Exhaust & Drive Shaft Group (7116)

[nstall clamp so adoe is
_ tlush with end of muffler
inlet tube,

After muffler cutfet tube is
aligned with the hola in
the gida of 1he frama,
tightan locknut {Ref. No.
1495,

Install with 0§ space
botwoon shiald and
enging blower

housing.
33
e
3@.‘5 32
39 16

Tightan seiscrew (Ref. Mo, 16)
alter drive shaft assy. has heen
secuted 10 enging flywhes|
adapior,

e
MOTE: Use standard hardware
torque spec. chart unless

11 ¢iherwizse noted.



Mig. No. 1680475, 1690476

Engine, Exhaust & Drive Shaft Group (7116)

Himplicily

778
Ref. Part
No. No. Gy, Description
L 1 ENGINE, 16 H.P. Briggs & Stratton
2 321969 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/2
3 172455 i CAPSCREW, Hex Hd., 3/8-16 x 1-5/16
4 417378 4 WASHER, 3/8
5 171252 L] CAP, Fusl Tank. Gauge
] 918050 10 MUT, Hex, 3/8-18
v 16563497 2 SPACER
] 173028 2 COUPLING
2| 167424 16 WASHER, Spogial
10 18365 14 LOCKWASHER, 3/8
11 322130 2 CAPSCREW, Hex Hd,, 3/8-16 x 2-1/4
12 16686152 f SHAFT ASSY., Drive
13 820415 4] CAPSCREW, Hax Hd., 3/8-16 % 1-1/4
14 172284 1 FLAMNGE, Drrive Shaft
15 157427 1 KEY, Drive Shaft
16 924624 1 SETSCREW, 3/8-24 x 3/8
17 1666059 1 MUFFLER, Exhaust
18 1666122 1 ELBOW ASSY.. Exhausl
19 154378 1 LOCKNUT
20 172061 1 CLAMP, Muffior
21 166EE33 1 STRAP AZSY., Mufller
22 G336E9 1 CAFPSCREW, Hex, Flange, Whizlock, S/16-18 x 1/2
23 Q25763 1 LOCHKMNUT, Hex, Flarge, Whiz, 5/16-18
24 16668345 1 SUPPOQRT, Mufflar
25 166683 1 SHIELD, Heal
26 17642 4 WASHER, 5/16
27 9173586 3 LOCKWASHER, 5116
28 317372 3 NUT, Hex, 5/16-18
29 225003 2 SCREW, Hex Hd., Taptite, 1/4-20 x 1/2
30 16656805 i SHIELD
3 2210685 2 CAPSCREW, Hex Hd., 3/B-16 % 3/4
a3z 1666268 1 COMNTROL, Throttle
a3 1666250 1 CONTROL, Chake
34 171330 2 STRAP, Tank
35 172744 2 STRAP, Fuel Tank
35 1656453 1 BRACKET. Cable
ar 158475 1 CLIP, Bowden Wire
3 927429 1 SCREW, Hex Hd., 1/4-20 x 5/8
a8 928477 1 SCHREW, Taplite 210-24 x 1/2
“40 1666275 1 TAMNK AS5Y., Fuel
41 1654930 1 BUSHING
by 1664460 1 FITTING
43 1666278 1 HOSE, Fuel
44 154372 2 CLAMPF, Hose
L] 1 TAME, Fuel {See Ref. Mo, 40)

"Reference Mo. 40 includes Rel. Na's. 41, 42, 43, 44 {Qty. 1], 45.

1



Group 987323

Himplicily Drive & Glutch Group (7110 & 7116)

Plage gam lever (Ref. Mo, 16)
under gate finger (on side
plate). Adjust idler pulley
{Ref, Mo, 19} in slot to clear
underside of outsida helt
[Ral Mo, 29) by 143 inch

Apply talcum to bells when belt is held down an
before assy. frant and raar relatners [(Ref,
Mo, 26-23].

Plage arm {Rel, Mo, 13)
against gutside of side plata.
Adjust shilt cam lever (Rek
23 Mo 16} so it slides in contact
wilh LH side of gate finger
on side plate but doas nat
hind. Tighen selscrew [Ref.
Mo, 18],

21

21

Torque to
6-8 1t Ibs. 18

Tighten nut unlil 35
friclion causes

slighl resistanca bo &
piveling movernent

of Tork {Ref. Mo. 111, %
\ 32

MOTE: Use standard hardware
torque spec. chart unfess
cltharwize notad.

12



Mfg. No. 1690472, 1690475, 1650476

Drive & Cluteh Group (7110 & 7116)

Eimplicity

778

Rel. Part
MNo. Mo, Qty. Descriplion
1 1666454 1 COMNTREOL LEVER ASSY.
2 172038 1 Kinoe
3 108419 2 BUSHING, Flanged
4 164123 1 LINK
=) 8173738 i WASHER, 3/8
& 816955 1 LOCKWASHER, 3/8
7 916950 1 NUT, Hex, Full, 3/8-15
8 1655457 1 CONTAOL ROD ASSY,
] 1651167 1 FIM
10 418447 1 FIM, Catter, 3/32 x 34
1" 1606557 1 FOEK, Shift
12 1602735 2 "B RING, External
13 9237 1 CAPSCHEW, Hex Hd, 3/8-16 x 2
14 930651 2 LOCKHNUT, Hex, 3/B-16
15 1607025 1 IDLER ARM ASSY,
18 1607026 1 CAM SHIFT LEVER ASSY,
i7 05121 1 KEY, Woaodruff, #5, 1/8 x 5/8
15 32ER04 1 SETSCREW, Sq. Hd,, 1/4-20 x 14
19 1606554 1 PULLEY, |dler
20 817642 2 WASHER, 5416
21 816622 1 MLIT, Hax, Full, 1/4-20
22 922109 1 BOLT, Carriage, 3/8-16 x §-1/4
23 1606568 1 JOINT, Eall, Dhl. End
24 1667818 1 WASHER
25 G285 a LOCKNUT, Hox, Full, 5/16-24
26 1657077 1 BELT RETAINER ASSY.
g 024856 3 SCREW, Taptite, 5/16-18 x 1/2
28 1657548 1 REAR RETAINER ASSY.
29 1607967 ) BELT, "V", Drive
30 171559 1 SHIFT ROD ASSY.
3 164180 1 HAMDOLE, Shift Rod
3z 157020 1 SHIFT RED GUIDE ASSY.
33 230570 i CAPSCREW, Hex Hd.. 5/116-18 % 1-1/2
34 23352 1 MLUIT, Hex, Full, 5/16-18
25 106785 1 ‘WASHER, Cup
36 918054 1 LOCKWASHER, 144

13



Group 381322

implicily Brake Group (7110 & 7116

Adjust transmission brake as follows: in

A, Plage 030 shim belwaen cam lever (Orve & 13
Clutch Group)y and gake finger {on side plate),

B. Adjusl and set parking brake {Brake Linkage
Group).

. [Run trake rod adjusting nut {15] in unlil it
cantacts brake band (finger tight} plus 1/3 turn
{3 flats an nutp then lighlen locking nut (15)
against adjestment nut {15) o secure brake
acljustmeaant.

12

13

|

1
Depress brako/clutch padal until brake is
angaged and haolding. Tighten nut [(Ref. Mo,
100 until spring {Hef. Mo, 13) is compressed l
solid - then back off 12 inches, then tighten

locking nut (Hel. No, 10,

Compress to
1-2/8 inch.

MOTE- Lise standard hardware
tarque spet. chart unless
ptherwist noted.



Mfg. No. 1600472, 1690475, 1660476

Brake Group {7110 & 7116) Eimplicily
7578
Ref. FPart
Mo. MNa. Ciy. Deserintion
1 174896 1 SPRING
2 1667545 1 STRAP, Pulley Brake
3 1610580 1 ERAKE, Sheave
4 Q26267 | SCREW, Maching, Mo, 10-24 x 5/8
A Q17265 1 LOCKWASHER, #10
5 G166 1 MUT, He=, Full, $10-24
7 16510703 | SPHIMNG
o 919355 1 CAPECREW, Hex, 5/16-18 x #-1/4
a 917377 1 WASHER, 1/4
10 R T 2 MUT, Hex, Full, 5/16-18
11 16058621 1 PULLEY BRAKE ROD AS5SY,
12 918313 1 PIM, Cotter, 3732 x 172
13 157041 1 APRING
14 172722 1 ROD, Erake
15 418950 2 MUT, Hex, Full, 3/8-16
16 Q23362 2 LOCKMUT, Hex, 5/16-18

15



Group 982016

Eimplicily Brake Linkage Group (7110 & 7116)

Afteridlerto belt Adjustment is sgmplata (refeclo
Driva & Clulch Group), shift idler polley to high
range belt & adjust stop nuols (3) to clear rod
guida (18] by ﬁnch when clutch is engaged.

| I

i 10 @g
3 Tightea until
snug but ireg
Z 10 pivot.
Z

Tighten wntil
snug but froe
to pivet,

To adjusl parking brake, lighten
rod and {3} until lever {4} snaps
overgentarand pulls brake band
tight against drum. Tightan jam
nut (3] againzt rod end (5].

MNOTE: Use zslandard hardware
torque spec. chart unless
otheraise notad.

16



Mig. Na. 1680472, 1680475, 1680476

Brake Linkage Group (7110 & 7116) L implicity
7/79
Rel. Parl
Na. Ne. Oty. Dezcriplicn
1 1666791 1 FARKING BEAKE ROD ASSY.
2 923362 4 LOCKMLUT, Hex, 5/16-18
3 97372 3 MLT, Hex, Full, 5/16-1&
4 172108 1 LEWER, Parking Brake
5 171994 1 END, Red
& G267 1 CAPSCREW, Hex Hd., 1/4-20 x 1
7 923358 1 LOCKMLUT, Hex, 1/4-20
g 121037 2 SPRIMNG
a 1626455 1 CLUTCH & ERAKE BOD ASSY.
10 164084 1 ROD GUIDE ASSY,

17



Group 981321

s;mpj’;g;fy Transmission Group (7110 & 7116)

18



Mig. Mo. 1690472, 1690475, 1600476

Transmission Group (7110 & 7116) Limplicity
779
Ael. Part
No. Mo. Qty. Description
1 154226 1 COVER, Gear Casze
2 108202 1 BEARING, Ball
3 1542587 1 BEARIMNG, Needle
4q 154259 i BEARING, Meedle
) 154271 1 BEARING, Meedle
& 154537 i ROLL FIN ASEY,
7 157520 1 BEARIMNG, Needie
a 164064 1 RIMNG, Betaining
1] 164234 1 GASKET, Gear Casq
10 901853 a3 PLUSG, Pipe, 5q. Hd., 3/8
11 118462 1 PLUG, vont
12 157516 1 GEAR CASE ASSY.
13 121084 2 SPACER, Diff.
14 124257 1 BEARING, Meedle
15 154238 1 BEARING, Moodle
16 154259 2 BEARING, Neadls
17 918113 2 FEM, Spring, 348 x 1
14 157619 2 SEAL, Jil
19 164251 1 SUPPORT, Swilch
20 Q21333 15 CAPSCREW, Hex Hd., 5/16-18 x 1
21 917356 16 LOCKWASHER, 5416
22 417e31 2 SETSCREW, Skt. HO,, 5/16-18 x 1,2
23 154085 1 GEAR, Drive
24 1540946 2 KEY
25 154266 2 RING, Snap
28 164222 1 TUBE & BUSHING ASSY.
ar 1540958 1 SPACER, Axle Tube
28 154092 1 FiMIOM, 3rd interm.
29 1224 2 HEY, Woodruff, 46
aa 164051 1 GEAR, 3rd Intgrm,
Kh 154266 a2 RING, Fghaining
32 154041 1 SHAFT, 3rd Interm.
a3 172978 4 WASHER
24 172979 4 WASHER
35 154269 2 SEAL
36 154130 2 WASHER, Axle Tube
a7 172977 2 WASHER, Axle Tube
38 154037 i WasHER, Axle Tuhe
29 154086 1 SHAFT, 2nd Interm.
a0 154085 1 GEAR, Znd Interrn.
LR 154267 1 KEY
42 164062 - 1 FINIO, 2nd Interm.
13 124080 1 SPACER
LY 154070 1 PINIONM, 15t Interm,
45 154080 1 FINIOMN, Oriver HE
45 154081 1 GEAR, Drivar I!
a7 154082 1 SPACER
43 154264 1 RIMG, Betaining
44 154354 2 KEY
&0 1572490 1 SHAFT, 1st Intorm.

15

NOTE: PARTS REF. NG. 51-85 CONTINUED
ON THE FOLLOWING PAGE.



Group 981321

Eimplicity Transmission Group (7110 & 7116}

20



Mig. No. 1690472, 1600475, 1690476

- - dayr
Transmission Group (7110 & 7116) SI’mpllﬂl’y
7i7a
Ret. Part
MNo. Mo, Qty. Cescription
al 174228 1 PINION, Rav, & 1V
52 a0g1012 3 WASHER
53 154263 1 SEAL, Qil
54 154078 i GEAR, Driven |
o5 820161 1 MUT. Hex, Jam, 5/16-18
bG 1665525 i ROD, Shift
a7 172241 1 BOLT, Carriage, Special
&8 172775 1 STEM, Shil
59 118134 1 RIMNG, Relaining
&0 154072 1 FIMICOM ASSY., Rey, & 11
61 154075 1 PINIOM A53Y., | & 11
G2 164294 1 KEY
83 174338 1 SHAFT, Pulley
T 1664241 1 WaASHER
] 154462 1 WASHER
GhE 172981 1 WaSHER
&7 172982 1 WASHER
G 1544087 1 GEAHR. Rev.
64 1534325 1 WASHER
i 134352 1 REY. GEAR PIN ASSY.
71 928727 1 CAPSCREW, Hex, Flange, Whizlock, 3/8-16 x 1-1/4
72 930245 1 LOCKNUT, Haox, 1/2-20
i3 154069 2 FOREK, Shift
74 134067 1 SHAFT, Shifter
i) 154068 1 BHAFT, Shifter, HI-LG
Fi:] 154323 2 SPRING
77 G05350 2 BALL, Shiftlock
78 A051048 2 RIMN{G, Retaining
7 914687 1 FITTING, Grease
£0 127218 1 BEARING, Needle
&1 1653120 2 BLISHING
LLF] 154538 1 AQLL PIMN ASSY.
B3 154084 1 SPACER, Rav. Gear
a4 1240385 1 WALSHER
85 8921221 1 CAPSCREW, Hex Hd,, 5/16-18 » 1-1/2

HOTE: PARTS REF. NO. 1-50 FOUND ON
PRECEDING PAGE.

TAANSMISSION GROUP
1. Grease inside lips of all seals beiore installation. Install seals with springs {m
toward insicde.
Apply Lactite and torque to 18-23 Fi. Lbs.

3 Adjust carriaga ball lo proper height so that safely switch will make contact when
transmisstan is in neulral position.

ha

Torgue to 55 Ft. Lbs.
Targque te 12-23 FL. Lbs. m

rnstall bearing with land riding seal facing in.
Install pin with greove down,

Install seai with lip in, grease inside al lip before installation.

Apply sealer when assembling shilt Tock rails inte Lransmission {8Ar casno,
Seal holes in transmission gear case with soaler when aAsgembling capscrews.
Use Standard Hardware Torque Spec. Chart unless otherwise noted.

_._.
—Dmw @M e

21



Group 881330

Limplicity Transmission Brake, Drive & Control Group (7110 & 7116)

s ",J'\- ':'.“
i 2

!ﬁ“ - e

If"r:“ J{ 1."‘1'; 14
e, P,

‘N"NIJ-"'"
s

Tension spring
t3 be assembled
in lower hale
[zpring in

Brake Group).

1

0L Ibs.

: [ Torque o
2533 L. |hs.
Torque ta -

Fulley grooves must
b dree b paint,

Torque b ”/

Ot Ihs 3

MOTE: Use standard hardware
torque spec. charl vnless
olharwise noted.

22



Mig. Mo, 1600472, 16890475, 1600476

Transmission Brake, Drive & Control Group {7110 & 7116) s.rmpfn:dy
774G
Hel. Part
Mo, Ma. Qty. Descripiion
T 1656455 1 FIVOT LEVER ASSY,
2 1608322 1 FRONT PULLEY ASSY,
3 022133 2 LOCKMNUT, Jam, 23/4-16
q 1608304 1 SUPPCRAT, Belt Relainer
5 1608302 1 HUB, Pullay
& 965123 1 KEY, Woodrulf #3
7 16037122 1 SHEAVE
-] 174420 1 SHEAVE
] 1608310 3 SPACER
10 917356 3 LOCKWASHER, 5/16
M 921978 3 CAPSCREW, Hax Hd., 5/16-18 x 2
12 157282 1 BALUIN, Brake
13 158198 2 WAZSHER, Specral
14 171497 1 BHAKE BAMD ASSY.
14 : 1 BAMOD, Brake (See Ref. Mo 14
16 154133 1 LIMING, Erake
17 207166 4 AIVET, Tubular
18 164113 1 BRACKET, Brake Band
19 920415 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
20 9168965 2 LOCKWASHER, 33
21 15950 2 MUT. Hex, Full, 2/8-16
22 923341 2 CAPSCREW, Hex Hd., 1/4-20 x 3/4
23 216964 2 LOCKWASHER, 1/4
24 $16622 2 MLT, Hex, Full, 1/4-20
25 1748893 1 CLIP, Spring
26 920650 1 LOCKNUT, Hex, Flange, Whiz, 7/16-14
27 1807027 1 BEARIMNG, idler Pivol

23



Group 9820715

Bimplicily PTO Controf Group (7110 & 7116)

Centar PTO adjusiment:
1.

Handle assy. musl pivot
frocly after nul i tightencd.

Adjust PFTQ adjustment nut "0 entil
pultey Lravel from engaged to disengaged
pusition equals 044 + .03,

. Secure adjustment by logking nuts

“D" and "E" together.

. Check clutch for proper discngagarmant.

MNOTE: Usc standard hardware
targqua spec. gharl unless
clherwise noted.

24



Mig. No. 1690472, 1690475, 1680476

FP.1.G. Controf Group (7110 & 7116}

Limpliciiy

Rel. Part
No. Mo, Qty. Crescription
1 172036 1 KNOE
2 174664 i HAMDLE, Clutch P.T.OL
3 173891 1 LEVER )
4 530631 1 LDCKN_UT. Hex, 3r8-16
5 173985 1 GCONTROL ROD ASSY.
) 174686 1 CAPSCIREW, Special
T 175316 1 SPRIMNG
3] 817372 2 NUT, Hex, Full, 5/16-18
& 1GE3A40 1 FLILLEY ASSY. W/earing
11 231352 1 BOLT, Carriage, 3/0-16 x 1-1/2
11 16662404 1 SPACER
12 1775322 1 SWITCH, Inlerlack
13 15065 2 LOCKWASHER, 3/8
14 317542 i WASHER, 5416
15 G950 z MUT, Hex, Full, 3/5-16
16 1606554 1 PULLEY, tdier
17 157081 1 SPACER
18 a30647 1 MUT, Fal
149 16657806 1 SPRIMNG, Tension
20 164047 1 [RO0, Tension
21 164155 1 HAMNDELE ASSY.
22 424155 1 LOCKMNLUT, Hex, 7/16-14
22 921332 1 CAPSCREW, Hex Hd., 5/16-18 x 3/4
24 923362 1 LOCKMUT, Hex, 5/16-18
25 9237 1 CAPSCREW, Hex Hd., 3/8-16 x 2

23

779



Group 982014

implicily PTO Cone Glutch Group (7110 & 7116)

Assemble bearing with
ageentrig locking groove
tovwrard pulley as shown.

Torque to
T0 I, Ibs.

MOTE: Use standard hardware
lorque spet. chart unless
otherwisa notad.

26



Mig. No., 1680472, 1680475, 1680476

P.T.0. Cone Clutch Group (711G & 71156])

Limplicily

7/79

Hef. Fart
MNo. No. Qiy. Description
1 174862 1 CLUTCH PLATE ASSY.
2 1850304 1 PULLEY
3 1650252 1 GUIDE, Spring, Outsida
4 1850264 1 GLHDE, Spring, Inside
5 171772 1 SPRING
6 173857 1 CHSC, Brake
7 920036 4 CAPSCREW, Skt. Hd., 1/4-20 » 5/8
g 1722086 2 RING, Retaining
a 905123 1 KEY
iD 922133 1 LOGKMUT, Flex, 354 x 16
11 1550254 1 BEARING ASSY.
12 171371 2 SPACER
13 1651450 2 SCREW, Thd. Forming
14 T73ISH 2 LOCKWASHER, 5/16
15 1666781 1 PIVOT ARM ASSY.
16 157273 1 STUD
17 {2450 1 PIM, Cotter, 3716 x 1-1/2
18 1650906 1 PIVOT ASSY.

21



Group 981915

Bimplicity Lift Lever & Cable Group (7110 & 7116}

Pross thumnb idbonr
onio latch rod.

;.

After aszembly; 4

1. Lift lever muost retate
through el range of
guadrant withoul binding,

2. Latch musti operate frecly
arnd engage with aln notches
an quadrant.

3 Lil lever musl niol
interfere wilh hood,

Mount gquadranf &n frame,
Use slats to canter quadrant

with lift shalt, MOTE: Use standard hardware
orque spec. chart unless
w nlheryise notad.

8



Mig. No. 1620472, 1690475, 1690476

Lift Lever & Cable Group (7110 & 7116)

Limplicify

7/79

Rel. Part
Mo. Wo. Qty. Descriptiaon
1 1666257 1 LIFT LEYER ASSEMBLY
2 173038 1 LATCH, Liit Lever
3 818300 1 PIN, Spring, 378 x 1-1/4
4 1666663 1 ROD, Lateh
) 1650157 1 BUTTCM
G 1650155 i SPRIMG
¥ 156204 1 ERIP
a 92343 2 CAPSCREW, Hex Hd., 3/8-18 x 1
9 9164965 4 LOCKWASHER, 348
10 171589 1 QUADRAMNT
11 917642 2 WASHER, 5/16
12 821966 2 CAPSCREW, Hox Hd., 3/8-16 x 7/8
13 316850 2 NUT, Hex, Full, 3/8-15
14 153058 3 PIN
15 918194 2 CLIP, Spring
16 172725 1 FULLEY
I7 157081 1 SPACER
16 174723 1 GUARD, Catle
19 108415 1 SCREW, Special
20 928731 1 LOCKNUT, Hex, Jam, 3/8-16
21 1666797 1 LIFT CABLE AaZ5Y.
22 816241 1 PIM, Cotter, 3/22 £ 7/

29



Group 982013

SFmpﬁl:ilq Bevel Gear & Side Plale Group (7110 & 7116)

Apply sealer Lo threads
when installing capscraws
in gear ¢case cover.

Grease lip of seal before installation.
Prass in oil seal to held bearing against
shoulder in bevol gear housing. Use
&hims a5 required to il space between
sedl and side plate.

Axsemble washers wilh ¢oncave
side toward Mead of screw.
24
Apply general purpose grease
lo spacer {Rof. Mg 32} inside ———-

23

greaso seal during assembily.

L 1

Fill with Multi-Purpose Qil _’_,-f E@
unlil cil touches Lhe and gf

dip stick tl-‘ual Mo, 22] Do

Tarque to
27 fi. lbs.

2
2 i / 3
\ Grezase seal lips 15
before installing,

Gaar with idantiflicallan
shoulder to be placed an
outpul shaft.

NOTE: Use slandard hargdware
torque spec. chart unless
olherwise notled,

3k



Mig. No. 1690472, 1690475, 1690476

Bevel Gear & Side Plale Group (7110 & 7116) Eimplicily
779
Ref. Part
Mo, Mo. Qty. Descriplion
1 171797 1 HOUSIMNG, Bevel Gear
2 118117 2 SEAL, Qi
3 154279 2 BEEARING, Meedle
4 172750 i SHAFT, Driver
5 172206 P RING, Retaining
G 172753 1 WASHER
7 172256 2 BEARING, Ball
g 1540440 1 FLATE. Bearing Clamp
| 517356 1 LOCKWASHER, 5/16
10 a2n205 1 CAPSCREW, Hex Hd., 5/16-18 x 5/8
11 172752 1 GEAR, Beve! Driver
12 177644 2 WASHER
13 205123 2 KEY, Woodrufl #8
14 154281 1 CAPZCREW, Hex Hd., 5/16-18 x 3/4
15 1657178 1 SHAFT, Oriven
16 171786 1 GEAR., Bevel Driven
1T S20677 2 CAPECREW, Hex Hd., FAG-14 x 1-1/4
13 1685088 1 SEAL, Ol Kt
12 17171 1 SHER
20 171790 a SHIR
21 171792 1 SPACER
22 178105 1 PLUG ASSY.
23 154282 1 GASKET
24 178104 1 COVER
2h 230526 37 CAFSCREW, Hox, 1/4-20 = 5/B
26 201652 1 FLUG, Pipe
27 1666783 1 FLATE AS5Y., Side, L.H.
28 1608602 1 PLATE ASSY . Side, R.H,
29 15189 1z LOCKWASHER, 7/16
a0 G20676 10 CAFSCREW, Hex Hd., F/16-14 x 1
1 222133 1 LOCKNUT, Hox, Jam, 3/42-16
32 1663111 1 SPACER, Qil Seal

3



Group 3581324

nimplicity Draw Bar Group (7110 & 7116)

Apply sealer (o
thredads when

Instatting capsorew
iN gEar case COover,

4
; |
@“ﬁ
I b
4 ¢
<. 4,
g/

MOTE: Usa standard hardware
torgue spec. charl unless
otherwise natad.

32



Afg. No. 1600472, 18200475, 1690478

Draw Bar Group (7110 & 7116) Eimplicity
7/79
Red. Part
MNa. No. Oiy. Description
1 164304 1 ARM ASSY. L.H.
2 164284 1 ARM ASSY., R.H.
3 Q20876 4 CAPSCREW, Hex Hd, 7/16-14 = 1
q 918199 g LOCKWASHER, 7716
5] 154202 1 DRAW BAR ASSY.
3] 157091 1 BAR, Pull, L.H.
T 154203 i BAR, Draw, R.H,
8 1608759 1 SPACER
G 920677 1 CAPSCREW, Hex Hd., 71614 x 1-1/4
i0 915430 4 WASHER, 7718
11 213213 2 NUT, Hex, 7/16-14
12 923027 1 CAPSCREW, Hex Hd., ¥/16-14 x 1-3/4
(R 926109 1 CAPSCREW, Hex Hd., 7/16-14 x 2-1/4

33



Group 981316

Eimplicity Rear Axie & Differential Group (7110 & 7116)

m Tcrq!e Lex
23 ft. 1bs.
20

Torgue to
239t Wbs.

MOTE; Use standard hardware
terque spec. ¢harl unless
otharwise noted.

R[S



Mig. No. 1690472, 1690475, 1690476

Rear Axle & Differential Group (7110 & 7118)

Limplicity

7i7re
Hed, Parl
Mo. No. aty. Crescription
1 177900 1 AREAR AXLE ASSY.
2 105050 1 WASHER
3 154065 2 COLLAR, Set
4 Q28721 4 SETSCREW, 8. Hd., 5/16-18 x 1/2
5 176845 ] R.H. WHEEL HLUE ASSY.
G 153068 2 BEARING
7 915119 1 FITTIMG, Grease
a 184217 1 CARRIER, Diff.
a 157120 2 KEY, Drive
10 171515 2 WASHER, Axle
11 171853 1 COVER, [ufl,
12 177041 1 GEAR, Diff,
13 30671 2 KEY, Hi Pro, 174  3/4
i4 154291 1 RING, Agtaining
15 154277 1 WASHER, Axle
16 158579 8 FIMNION, Diff.
17 121083 g SPINDLE, Oiff. Pinign
18 162085 3 SPRING
19 171517 2 RING, Spacer
20 171854 1 COVER, Diff.
21 921972 8 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
22 930851 a MUT, Hex, 3/B-16
23 921959 G CAPSCREW, Hex, 1/4-20 x 575
24 316954 7] LOSKWASHER, 1/4
25 HeaE22 B MUT, Hex, 1/4-14
26 127190 1 SEAL, Cover
a7 16505149 1 DIFFEREMNTIAL SUBASSY.

3

{includes Ref. No's. 8 11, 18 thrr 26}



Group 981934

Sfmp’fﬂffg Electrical Group (7110}

Ta fransmissicn
interlock swilch.

R Graund

-rf
To canler FTO
Ciﬁ";‘ﬁﬁ = inlerlock

SWwitch.

Y To front PTO
A interlock

\ switch.
‘\S To Enging
tarter 25

\\\\-\-3 3 ...._..._...._...._..._._a 3 E

= Install ignition with
Mp key sicl i verlical
position,

MNOTE: Use slandard hargdware
torgun spec. ghart unless
olherwise noted.

36



Mig. No. 1600472

Electrical Group {71103)

Eimplicify

7i79

Ref, Pad
Ma. Mo. aly. Descriplicn
1 16573349 1 PROTECTOR, Terminal
z2 1665235 1 CABLE, Battery to Solenoid
3 1685058 1 BATTERY {includes decal)
4 917372 2 MLUT, Hex, 5/16-18
5 917356 2 LOCKWASHER, 54116
& 918522 5 MUT, Hex, 1/4-20
Fil Q15964 2 LOCKWASHER, 1/4
8 1603169 1 AMMETER
9 1602780 1 SWITCH & KEY ASSY., [gniticn
10 1603249 1 KEYS, 2
11 122235 1 MUT. Special .
12 418206 1 LOCKWASHER, Interrtal Tooth, 5/8
13 1665259 1 SWITCH, Ignition
14 122184 1 SWITCH, Toggle
15 1650879 1 FLATE
16 1650880 1 NUT, Switch
17 122216 1 SCOLENCHD, Starter
18 921959 5 CAPSCREW, Hex Hd., 1/4-20 % 5/8
14 1665230 i EOARD, Terminal
20 Q23358 2 LOCKMUT, Hex, 1/4-20
21 1665237 1 WIRE ASSY.
22 1685234 1 CIRCUIT BREAKER
23 21880 1 LOCKWASHER, 1/4
24 16B6327 1 HARMESS ASSY.
25 172434 3 CLIP, Tinngrman
28 1665236 1 WIRE ASSY.
27 177022 1 SWITCH, Inlerlock
26 Q3064 T 1 HMUT, Pal
29 172175 1 GROMMET
a0 932771 1 CLIP, Cabla
kY| 176912 2 CLIP, Wirg
32 172436 1 GLIF, Tirnerman
33 16ERRGS 1 WIRE ASSY.
*34 2 LAMP, Sealed Beam, G.E. ¥4411-1
35 1666731 1 WIRE ASSY.
a6 1666328 1 CABLE, Solengid to Starter
37 924433 2 MUT, Elastic, 516-18
38 171225 1 CLAMP
34 171811 1 CABLE, Battery Lo Ground

*Purchase from your lecal automotive supplfer.

3



Group 881032

Bimplicily Elsctrical Group (7116)

Ground

31 Ta ransmission
interlock switeh.

™

Ta center PTO
inlerigck swilgh,

To engine

Fo front PTO

breaaker i s
\ brazke '." intarlock switch,
J T
/0 Slarlec To regulator g
M I rectitier. ¢
)

19 levstall fgnition with
\J key zlol in vertical
postion. .

MOTE: LIse standard hardwure
terque spec. chart unless
otharwize noted.

18



Mig. Mo, TEO0475, 1690476

Efectrical Group (7116)

Limplicify

Rel. Part
No, MNo. Qty Description
1 1657339 1 FRAOTECTOAR, Terminal
2 1665235 1 CABLE, Battery to Sclanoid
3 1685058 1 BATTERY {includes decal}
4 17272 2 MUT, Hex, 5/168-18
5 17356 2 LOCKWASHER, 5/16
5 918622 5 LCMCRMLIT, Hex, 1/4-20
7 16964 2 LOCKWASHER, 124
& 1602189 1 AMMETER
] VFE280 1 SWITCH & KEY ASSY., Ignition
10 122203 1 KEYS, 2
11 122234 1 MLT, Special
12 18306 1 LOCKWASHER, Intarnal Tooth, 5/8
13 1665250 1 SWITCH, Ignition
14 122184 1 SWITCH, Toggle
15 1650873 1 PLATE
16 1650830 1 MUT, Switch
17 122216 1 SOLENOID, Starter
16 821955 ] CAPSCREW, Hex Hd., 1/4-20 x 5/8
19 1665230 1 BOARD, Terminal
20 923356 2 LOCKMUT, Hax, 1/4-20
21 16685237 1 WIRE ASSY,
23 1665238 1 CIRCUIT BREAKER
23 921880 1 LOWCGEWASHER, 1/4
24 1666325 1 HARMESS ASSY.
25 172434 3 CLIP, Tinnerman
26 1665226 1 WHRE ASSY.
27 177h22 1 SWITCH, Interlock
28 Q30647 1 NUT, Pal
29 932771 1 CLIP, Cable
30 172175 1 GROMMET
b 1764912 2 CLIP, Wire
32 172436 1 CLIP, Tinnerman
23 16E6G65 1 WIRE ASSY.
34 122023 1 COVER, Terminal
“35 2 LAMP, Sealed Beam, (5.E. %4471%-1
a6 1666731 1 WIRE ASSY.
a7 1666328 i CABLE, Solenoid tg Starter
as 924433 2 NUT. Elastic, 5/16-140
34 171225 1 CLAMP
40 171811 1 CABLE, Battery to Ground

*Purchase from your local automolive supplier.

3

7/78



Group 981912

Limplicity Dash Group (7110 & 7116)

Attach throltle:

2 cylinder coigina #2 hole
1 aylinder engine #1 holae

MOTE: Use standard hardware
torgue spec. chart unless
21 ciherwise noted.

40



Mfg. No. 1600472, 1690475, 1680476

Dash Group (7170 & 7116])

Bimplicity

779

Ref. Part
MHe. No. Oy Descriptlon
1 b2e025 G SCAEW, Rd. Hd,, 1/4-20 x 1/2
2 172008 1 FLATE, Steering
3 157077 1 BUSHING
4 177447 2 BEUTTON, Plug
5 1651000 1 PAMNEL. Instrument
& 916355 4 YWASHER, Flain, 3/16
7 H17467 3 MUT, Tinnerman
(3] 172038 1 KNDE, Tapered
o 1651170 1 HAMDOLE, Clutch Control
10 101025 1 WASHER
ER| 156115 1 WASHER
12 930531 1 SCREW, Rd. Hd., #10-32 x 1/2
13 930651 1 LOCKMNUT, Hex, 3/3-18
14 030665 1 LOCKWASRHER, DHshed Type Shakeproof, 378
15 1666703 1 ABM, Throttle
16 171348 1 STOP, Throtthe
17 158475 1 CLIP, Bowden Wire
18 Q22711 1 LOCHKWASHER, Extarnal, Y10
149 017415 1 MUT, Hex, #10-32
20 O2ET03 3] NMUT, Speod, Tinhenman
g | Q30561 3] SCREW, Hex Hd., #14 x 3/4
22 1665223 1 CASH ASSY.
23 159107 1 WASHER, MNylgn

41



Group 9871893

Himplicity Hood & Grille Group (7110 & 7116)

Hood mngl pivot froaly and
lil properly when glosed.

Tighten capscrew and nul
securely; hood muest be free
to pivol.

MOTE: Use standard hardware
torgque spec. charl unless
therwise notad.

47



Mig. No. 1600472, 1680475, 1690476

Hood & Grille Group (7110 & 7116)

Bimplicity

7/79

Aefl. Part
Mo, No. Oiy. Descriplion
1 1665945 1 HOOD & GRILLE ASSY.
2 172935 1 MOULDING, Hood
3 930531 2 SCREW
4 171600 2 STRAP, Hood
5 171804 2 WASHER, Special
3] 230627 2 LOCKHNUT, Hex, #10-32
7 1665253 1 LOCKNUT, Pal
8 1666146 1 SCHEEN
| 921214 2 CAPSCREW, Hex Hd,, 3/8-16 x 1
10 523428 2 LOCKNUT, Hex, 3/5-16
11 1665813 2 BRACKET, Headligh! Support

43



Group 9871313

Eimpliciiy Seat & Deck Group (7110 & 7116}

\ Seal dack mursl

pivot Ireely, close

praperly and lock
SECUrely.
@\15 Latch clip [0 e

positioned perpendicular
to traclor - both sides.

8
9 MOTE: Uszc standard hardware

torgue spec. chart unless
athersise nobod.

4



Mig. No. 1620472, 16880475, 1690476

Seat & Deck Group (7110 & 7116) Limplicify
779
Hef. Part
No. Na. Qiy. Bescriplion
1 1GG3607 1 SEAT
2 9234240 2 LOCKMNUT, Hex, Full, 3/8-16
3 8z237vm 2 CAPSCHREW, Hex Hd., 3/6-16 x 2
4 1666200 2 HINGE, Upper
5 821332 i0 CAPSCREW, Hex Hd., 5/16-18 x 374
& 1666737 2 HINGE, Lower
7 9176512 4 WASHER, Ptain, 5/16
2] 917356 16 LOCKWASHER, 5/16
a 917372 ] 12 MLUT, Hex, 5/16-18
10 920415 2 CAPSCREW, Hex, Hd,, 3/8-16 x 1-1/4
M Q30651 2 LOCKNUT, Hex, 3/3-16
12 1607ETO 1 STOF, Seat Deck
13 1666501 1 DECK ASS5Y., Seat
14 g2520h 2 CAPSCREW, Hax, Hd., 5/16-18 x 5/8
15 817377 4 WASHER, 1/4
16 164029 1 BRACKET, Front Seaf Deock
17 1666744 2 CONMNEGTOR, Cushion
13 1606823 2 CLIP, Latch
19 15BEEETT 2 COVER, Wirc
20 1666690 2 SPRING, Seat

45



Group 981937

Dacal Group (7110 & 71186)

ity

rmpli

5

45



Mfg. Mo, 1690472, 1880475, 1680476

Decal Group (7110 & 7118)

Limplicily

7i79

Ref. Part
No. No. Oty. Description
1 1666R43 1 DECAL, Hood, Landlard, B.H. (71183 Only)
2 1666844 1 DECAL, Hood, Landlord, L.H. {7110 Only)
3 1666839 1] DECAL. Hood, Sovereign, F.H. (7116 Only)
4 1666840 1 DECAL, Hood, Sovereign, L.H. {7116 Only)
5 1666865 2 DECAL, 7110 Six Speed
3] 1656865 2 BECAL, 7116 Six Speed
7 1Gh7282 1 DECAL, Seat Deck, R H.
g 1657283 1 DECAL, Seat Deck, L.H.
9 153166 2 DECAL. Simplicity
i0 1666874 1 DECAL, Console, Six Spoed
i1 1666854 1 DECAL, Simplicity Grille
12 1666871 i DECAL, Dash, Six Speec
157096 1 DECAL, Caution {On Top of Engine)
1666680 1 DECAL, Drive Belts {Inside Hood)
16662365 1 DECAL, Warning {Under Seal Deck)
1867175 1 CDECAL, Adjustment {Located on ieflt side

4}

plate - red & green)



Group 381930

Ag. Tira & Whee! Group (7116}

Bimplicity

Turf Tire & Whee! Group (7110 & 7116)

Group 9871928

18



Mfg. No. 1690476

Ag. Tire & Wheel Group (7116 Eimplicify
774
Part
Mo, Qly. Dascription
1657752 1 WHEEL & TIAE ASSY., Rear, R.H., 23 % 10-1/2 - 12, Ag.
1657753 1 WHEEL & TIRE ASSY., Rear, L.M.,, 23 x 10-1/2 - 12, Ang.
1657694 2 TIRE, 23 x 10-1/2 - 12, Goodyear
137638 2 TUGE
172353 2 VALVE STEM & CAFP
173430 & WHEEL
B2GT100 14 BOLT, Flulr
Part
Mo Oty. Description
171376 2 WHEEL & TIRE ASSY., Front, 16 x 6-1/2 - 8, Turf
136305 2 VYALVE STEM & CAF
137490 2 TIRE, Front, Goodyear
164247 2 TUBE
171377 2 WHEEL SUBASSY. {Includes Bearing)
154393 2 CUP, Bearing
Mfg. No. 1690472, 1680475
Turf Tire & Wheef Group (7110 & 7116)
7i7g
Part
Mo. Qty. Descriptlon
173431 2 WHEEL & TIRE ASSY., Rear, 23 x 8-1/2 - 12, Tudl
{Mfg. No, 1690472)
173432 z WHEEL & TIRE ASSY., Raar, 23 % 10-1/2 - 12, Turf
. (Mfg. No. 1680475)
127024 2 TIRE, Rear, Goodyear [Mig, No. 1680472
157637 2 TIRE. Rear, Goodyear {MIg. Mo, 1680475)
157062 P TUBE {Mfg. Mo, 1690472
157638 ] TUBE {Mfg. Mo, 1690475}
172353 2 VALVE STEM & CAP
173430 2 WHEEL, Drive
261 10} 10 EOLT, Hub
Part
Ma. Oty Descriplion
171376 2 WHEEL & TIRE ASSY ., Front, 16 x §-1/2 -8, Turf
156305 2 VALVE STEM & CAP
157380 2 TIRE, Front, Goodyear
164247 2 TLIBE
171377 2 WHEEL SUBASSY. (Includes Bearing)
1543893 2 CUF. Eearing

49












- .- “TORQUE SPECIFICATIONS FOR' =~
STANDARD MACHINE HARDWARE
TOLERANCE #10% '

SIZE

SAE GRADE #2

SAE GRADE #5

SAE GRADE #8

§-32
8-36
10-24
10-32
1/4-20
1/4-28
5/16-18
5/16-24
3/8-16
3/8-24
7/16-14
- 7/16-20
1/2-13
1/2-20
9/16-20
9/16-18
5/8-17
5/8-18
3/4-10
3/4-16
7/8-9
7/8-14
1-8
1-12

19
20
27
3

75
11
12
20
23

35
50
55

75
90

100
160
180
140
155
220
240

30
31
43
49

10
17
19
30
35
50
55
73
90
110
120
150
180
260
300
400
440
580
£40

i

41 In. Lbs.
43 '
60 "

68 "

12 Ft. Lbs.
14 "

25
25 "

45 . e
B0 o

70 Lo

80 "
1o “
120 "
150 "
170 *
220 "
240 "
386 "
420 "
600 "
660 "
900 "

1,000

NOTES:

1. These torque vafuas are Lo be vsed for all Simplicity
hardware excluding: locknuls, sell-tapping screws, thread

iorming screws, and sheet metal screws.

2. Unless otherwize noted on assembly drawings all torque

values musi meet this specification.

- BOLT HEAD MARKING

5.A.E. GRADE:
P

5

R

P



Simpllcity Mig. Co.
500 M. Spring Street .
Port Washington, Wl 53674

'
2
"




